
SPM Retrofit Kits 

3/Vista Narrow & Wide

IN
S

TA
LL

A
TI

O
N

 
 

P/N WU001591-0001 & 
P/N WU001592-0001 For

Body Dispensers 

iX™ Pay Secure Payment 

ONLY SPM CERTIFIED TECHNICIANS
SHOULD INSTALL THIS KIT 

June 2009 



READ THIS MANUAL BEFORE YOU BEGIN

Dispensers have both electricity and a hazardous, flammable and potentially explosive liquid. Fail-
ure to follow the below precautions and the Warning and Caution instructions in this manual may
result in serious injury. Follow all rules, codes and laws that apply to your area and installation.

SAFETY PRECAUTIONS - INSTALLATION AND MAINTENANCE

Always make sure ALL power to the dispenser is turned OFF before you open the dispenser cabi-
net for maintenance. Physically lock, restrict access to, or tag the circuit breakers you turn off
when servicing the dispenser. Be sure to trip (close) the emergency valve(s) under the dispenser
BEFORE beginning maintenance.

Make sure that you know how to turn OFF power to the dispenser and submersible pumps in an
emergency. Have all leaks or defects repaired immediately.

EQUIPMENT PRECAUTIONS

Be sure to bleed all air from product lines of remote dispensers and prime suction pumps before
dispensing product, otherwise, damage to the equipment may occur. Always use the approved
method for lifting the dispenser. Never lift by the nozzle boot, sheet metal, valance, etc., otherwise
equipment damage or personal injury may occur.

HOW TO CONTACT WAYNE

Problems with the installation of this kit should be referred to Wayne Technical Support (1-800-
926-3737).

INDICATORS AND NOTATIONS 

Danger indicates a hazard or unsafe practice which, if not avoided, will result in severe injury 
or possibly death.

Warning indicates a hazard or unsafe practice which, if not avoided, may result in severe 
injury or possibly death.

Caution indicates a hazard or unsafe practice which, if not avoided, may result in minor injury.

NOTE: Important information to consider, otherwise, improper installation and/or damage to compo-
nents may occur.

DANGER

DANGER

WARNING

CAUTION



June 2009 Part No. 940023 Rev A

Secure Payment Module (SPM)
for 3/Vista Dispensers

Installation 



Part No. 940023 Rev A June 2009



1

June 2009 Part No. 940023 Rev A

1 INTRODUCTION
This manual provides instructions for installing the Security Payment Module (SPM) Kit, part number
WU001591-0001 for 3V narrow body dispensers and WU001592-0001 for 3V wide body dispensers. 

Address questions concerning installation of this kit to Wayne Technical Support at 1-800-926-3737.

1.1 Parts Required
The parts and quantities that are included in each kit are shown on the following pages.

1.2 Tools Required
1/4” Hex socket/ratchet
Phillips head screwdrivers
Hole Punch
Rivet tool

1.3 Safety Precautions
Before beginning the installation of this kit, block off the work area with safety cones.

NOTE: These retrofit kits may require installation of several wiring and hardware assemblies. Any
installation or modification must comply with the requirements of the National Electrical Code (NFPA
70), and NFPA 30 and any other applicable codes.

NFPA 30A states that:

“When maintenance to Class 1 dispensing devices becomes necessary and such maintenance may
allow the accidental release or ignition of liquid, the following precautions shall be taken before such
maintenance is begun:

• Only persons knowledgeable in performing the required maintenance shall perform the work.
• All electrical power to the dispensing device and pump serving the dispenser shall be shut off at

the main electrical disconnect panel.
• The emergency shut-off valve at the dispenser, if installed, shall be closed.
• All vehicle traffic and unauthorized persons shall be prevented from coming within 

20 ft.(6 m) of the dispensing device.
1
”

WARNING

Electric shock hazard! More than one disconnect switch may be required to de-energize
the dispenser for maintenance and servicing.  Use a voltmeter to make sure ALL cir-
cuits in the dispenser are de-energized. Failure to do so may result in serious injury.

Lockout/Tagout requirements of the U. S. Dept. of Labor, Occupational Safety and Health Adminis-
tration (OSHA) may also apply. Refer to Title 29, Part 1910 of the Code of Federal Regulations
(29CFR1910), Control of Hazardous Energy Source (Lockout/Tagout).

1. Reprinted with permission from NFPA 30A-90, Automotive and Marine Service Station Codes, Copyright ©1990, 
National Fire Protection Association, Quincy MA 02269. This reprinted material is not the complete and official position 
of the National Fire Protection Association on the referenced subject, which is represented only by the standard in its 
entirety.



2P
art N

o. 940023 R
ev A

June 2009 FIGURE 1A  3V NARROW BODY PARTS

2

9

7

8

10 Clamshell

11

12

6

1

15

16

15

161718

14
21

18 17

4

5

3

19

 (Optional)

Ethernet Switch,
Optional 

13

Gasket

See Fig 1C 



3

June 2009
P

art N
o. 940023 R

ev A FIGURE 1B  3V WIDE BODY PARTS

4

5 (Optional) 

3 1

2

6
8

10

12

117
9

20

21

22

(Ethernet Switch, Optional) 

13

15

161718

14

19

Clamshell
Gasket

See Fig 1C 



4

Part No. 940023 Rev A June 2009

Prior to installation, inspect the kit and ensure that it contains all the required parts as shown by the
item numbers in Figure 1 and listed in Table 1. 
        

Table 1 Parts Included in the Kit 

Part Number Description QTY
Narrow
 Kit

QTY
Wide
Kit

Item No.

WU000544 Main Bezel 2 2 1
WU001352 Small Bezel Adapter Plate 2 2
WU001192 Large Bezel Adapter Plate 0 2 2
WU001773-0001 Large iX bracket 1 2 3
WU000451-0001 Small iX bracket 1 4
891410-001 Ethernet switch (Optional part of item 3)
889960-001 Ethernet cable (Optional) 2 2 5 optional
WU001545 Printer Bracket for Clam Shell - Narrow 2 6 see Fig 1C
WU001543 Printer Bracket for Clam Shell - Wide 0 2 6 see Fig 1C
WU002028 Printer Bracket for Tear Bar - Narrow 2 6 see Fig 1C
WU002058 Printer Bracket for Tear Bar - Wide 0 2 6 see Fig 1C
WU001503 Bezel ramp 2 2 7
WU001360 Upper hinge - Left 2 2 8
WU001362 Lower hinge - Left 2 2 9
888687-001 Printer seal gasket, Clam Shell only 2 2 10
6019403 #8 Nuts 14 16 11
6005901 #6 Screws, 3/8 11 14 12
000-918935- Screw, 8-32, 1/4 for printer copper spring 7 7 13
WU001564-0001 Y jumper cable 1 1 14
890680-001 Power cable, Ethernet (optional) 1 1 15
WU001565-0001 Y Jumper cable 1 1 16
892369-001 Y Jumper cable 1 1 17
WU001085 Data Link cable 1 1 18
890766-001 Annunicator cable 1 1 19
WU001366 Lower hinge -Right 1 20
WU001364 Upper hinge -Right 1 21
WU000972 Right bezel 2 22
000-918210- 1/4” Nut, for lower hinges 4 8 23
000-507667- 1/4-20 Screws, Flathead, for lower hinges 4 8 24
6005909 #8 Screw, 3/8 for iX and printer bracket 16 12 25
6019404 #10-32 Nut, for top hinges 4 8 26
882872-015 #4 Screw, 1/2 for printer bracket and latch 6 6 27
001-916486 Cable Ties 10 10 28
888352-001 Plastic Rivets, for totalizers 16 16 29
000-916760- #8 Screw, 1/2 spares for sales display glass 16 16 30
000-940023- Install Manual, 3V Narrow and Wide 1 1 31not shown



5

June 2009 Part No. 940023 Rev A

  

FIGURE 1C  PRINTER BRACKETS (ITEM 6)

TEAR BAR 

Narrow Body Wide Body

CLAMSHELL

Narrow Body Wide Body
WU002028 WU002058 WU001545 WU001543



6

Part No. 940023 Rev A June 2009

2  INSTALLATION             Note: Adhere to the safety precautions listed in Section 1.3

WARNING: DO NOT USE POWER TOOLS WHEN WORKING IN THE HAZARDOUS ZONE. 

1. Turn off dispenser power at the circuit breaker inside the building before starting 
this procedure.

2.1 Installation Instructions For 3/V Narrow Body

1. On both sides of the dispenser, open the bezels, disconnect the power and data cables from 
the bezels Figure 2, and remove bezels. Set bezels aside for reusing the displays.

2. Disconnect AC power (pump control and lights) in the electronics head.

3. A. Remove existing bezel hinges on the dispenser, see Figure 3. Discard hinges and
save hardware. New hardware provided if needed.

B. Disconnect grounds from the head frame and save hardware.

C. If drip tray is present, remove from head chassis and discard.

D. If totalizers are present, disconnect and discard the cable from the totalizers and J6 on
the iGEM board. Remove the totalizer bracket and set aside for reusing the totalizers. 

4. Disconnect and discard all cables/harnesses from Dual CAT board (887448-001), remove 
one Phillips screw and remove board from standoffs. Discard screw. Discard/save board as 
per site scope of work/customer requirements. See Figure 4. 

5. A. Place Bezel Adapter Plate (WU001352) onto the head frame without securing it and
mark down the center of the two holes in upper left corner of the Adapter plate. Figure 5.

B. Remove Adapter plate and use a non sparking 1\4“ hole punch tool to punch two holes
at these locations.

6. Install Adapter plate using (5) #8 Nuts (6019403), see Figure 6.

7. Install (1) Bezel Ramp (WU001503) to Adapter plate using (1) #8 screw (6005909).

8. Install (1) Left Upper Hinge (WU001360) to Adapter plate using (2) 10-32 Nuts (6019404). 
See Figure 7.

9. Install (1) Left Lower Hinge (WU001362) to head chassis using (2) existing 1/4 hardware 
saved from the old hinges in step 3 or use (2) new screws (000-507667-) and nuts (000-
918210-). NOTE: Leave hinge loose so bezel will install easier. See Figure 8.

10. A. Disconnect data and power cables from the back of the printer, Figures 9A and B. 
Discard data cable.

B. Remove printer.



7

June 2009 Part No. 940023 Rev A

C. For Clamshell only, remove and save the latch from the printer bracket. Figure 9C.

D. Remove and save the copper spring from the printer bracket. Discard two screws.

E. For Tear Bar, remove and save the slide rail from printer bracket. Save the (3) screws.

11. For Clamshell only, install (1) Printer Bracket using (2) #8 screws (6005909) and (1) #4 
screw (882872-015). Figure 10. See Table 1 parts list (item 6) and Figure 1C layout.

12. For Tear Bar only, install (1) Printer Bracket reusing the (3) screws saved above from the 
slide rail. See Table 1 parts list (item 6) and Figure 1C layout.

13. For Clamshell only, install printer latch (887650-001), saved above, onto the new Printer 
Bracket using (2) #4 screws (882872-015).

14. Install copper spring (883757-001), saved above, onto the new Printer Bracket using (2) 
#8 screws (000-918935-).

15. For Tear Bar only, install slide rail, saved above, onto the new Printer Bracket using 
(3) screws (000-918935-).

16. Install (1) Large iX Bracket (890997-001) inside the electronic head using (4) #8 screws 
(6005901). Figure 11 shows the bracket completely installed.

17. Install (1) Small iX Bracket (WU000451-0001) onto the plastic standoffs and secure with 
(1) #8 screw (6005909). Figure 12 shows the bracket completely installed. 

18. For Clamshell printer only, remove the existing printer gasket from the printer and clean 
off all gasket residue.

19. For Clamshell printer only, install (1) Printer Gasket (888687-001).

20. A. Reinstall printer.

B. Reconnect the existing power cable to back of printer.

21. Lay the new Main Bezel (WU000544) face down on a flat surface, Figure 13. Use protec-
tive pads, etc., to ensure that the front of the bezel does not get scratched.

22. A. On the old bezel, remove the Sales Display (including glass) by removing the
(8) screws Figure 2A. On the new bezel, make sure display gasket is pushed
down/sealed properly, then install the glass and display onto the new bezel reusing 
the hardware. New #8 screws (916760) provided as needed. See Figure 14. 

B. Connect the PTS (grade select) switch cable to the Sales Display J3 and 
connect the display data cable to J1.

C. Connect Backlight cable to the backlight connector from the Sales Display and 
attach ground wire.



8

Part No. 940023 Rev A June 2009

23. Install Main Bezel onto dispenser, upper hinge first then lower hinge, and tighten the nuts on 
the lower hinge, see Figure 11.

From the bezel harness, connect the cables as explained in the following steps:

24. Connect Printer Data Cable (888794-xxx) to the printer (route cable through the grommet in 
the chassis, then connect to printer).

25. Connect QVGA Cable (888798-xxx) to the iX board J20 (Port 1). 

26. Connect USB Cable (892139-xxx) to the “USB 1” connector on the iX Board.

27. A. Connect DC power cable (890680-003) coming from the bezel to the Y-jumper
Cable (WU001565-0001).

B. Connect the Y-jumper cable to either of the spare 2-pin connectors on the 24VDC Power
Dist. Board. 

Note: The other end of the connector on the Y-jumper cable is for the opposite side SPM
 when installed.

28. Secure the SPM ground strap and (the green wire ground from the ISB if side1) to the head 
frame reusing the hardware save previously. 

29. Disconnect/discard the Bit Bus cable from the iGEM board and connect the Display Cable 
(886486-xxx) coming from the (bezel harness/sales display J1) to iGEM Board (J15 Bit Bus A 
for side 1, or J16 Bit Bus B for side 2).

30. A. From the bezel harness, connect the Backlight cable (WU001117-0001) to the
Y-jumper cable (WU001564-0001), then connect the Y-jumper to existing backlight

  “black and white” cables coming out of the dispenser’s firewall.

31. If installing the second side parts, connect DC power cable (890680-003) coming from the 
bezel to the Y-jumper Cable (WU001565-0001) previously installed at DC Dist board for the 
opposite side.

32. Connect Y-jumper cable (892369-002) to either of the spare 2-pin connectors on the 24Vdc 
Power Dist. Board and to both iX boards (6-pin Power). 

33. Connect DL/RS-485 cable (WU001085) to the iGEM board J25 and to both iX boards (J19 
Port #3), then connect to the 9-pin connector at the vapor barrier potted fitting.

34. Connect Annunciator cable (890766-001) to both iX boards and to the iGEM board as follows:
The two connector end of cable (2-pin) & (4-pin) connects to iGEM board as follows:
P6 to J22 Buzzer A and P7 to J13 CAN.
The three connector end of cable connects to side 1 iX board as follows: 
ANNUN P4 to J18 Annunciator, P3 to J4 CAN, and P5 to J31 CAN.
Connect the other end with the two 2-pin connectors to the iX board for the opposite side.



9

June 2009 Part No. 940023 Rev A

35. Optional Totalizers: 

A. If totalizers were existing, remove the totalizers from the bracket saved in Step 3 and
 install the totalizers onto the bezel totalizer bracket. Use new Plastic Rivets (888352-001)

as needed. Discard old bracket and screws. 

B. Connect the totalizer cable 887695-024 supplied with the bezel to the totalizers and 
to J6 on the iGEM board.

36. Optional Ethernet equipment: 

A. Connect the underground Ethernet cable to the Ethernet Switch J5.

B. Connect (1) Ethernet Cable (889960-001) to the Ethernet Switch J1 and to the
iX board Ethernet connector. 

C. Connect (1) Ethernet Cable (889960-001) to the Ethernet Switch J2 and to the 
opposite side iX board Ethernet connector. 

D. Connect (1) Power Cable (890680-001) to the Power Dist. Board and to the
Ethernet Board.

37. Repeat instruction Steps 5-15 and 18-31 for the opposite side of the dispenser.

38. Bundle all cables where possible and secure using Cable Ties (000-918486).

39. Ensure all cables are inside the head and bezel.

40. Reconnect AC power (pump control and lights) in the electronics head.

41. Close and lock bezel. 

42. Turn power on to the dispenser.

43. Verify SPM and dispenser operation. 



10

Part No. 940023 Rev A June 2009

3  INSTALLATION    Note: Adhere to the safety precautions listed in Section 1.3

WARNING: DO NOT USE POWER TOOLS WHEN WORKING IN THE HAZARDOUS ZONE. 

1. Turn off power to dispenser at circuit breaker inside the building before starting 
this procedure.

3.1 Installation Instructions For 3/V Wide Body

Note: The same figure photos of the narrow body are used in the following instructions
because of the similarities in the installation.

1. On both sides of the dispenser, open the bezels, disconnect the power and data cables 
from the bezels Figure 2, and remove bezels. Set bezels aside for reusing the displays.

2. Disconnect AC power (pump control and lights) in the electronics head.

3. A. Remove existing bezel hinges on the dispenser, see Figure 3. Discard hinges and
save hardware. New hardware provided if needed.

B. Disconnect grounds from the head frame and save hardware.

C. If drip tray is present, remove from head chassis and discard.

D. If totalizers are present, disconnect and discard the cable from the totalizers and J6 on
the iGEM board. Remove the totalizer bracket and set aside for reusing the totalizers. 

4. Disconnect and discard all cables/harnesses from Dual CAT board (887448-001), 
remove one Phillips screw and remove board from standoffs. Discard screw. Discard/
save board as per site scope of work/customer requirements. See Figure 4. 

5. Install Adapter plate using (6) # 8 Nuts (6019403), see Figure 6.

6. Install (1) Bezel Ramp (WU001503) to Adapter plate using (1) #8 screw (6005909).

7. Install (1) Left Upper Hinge (WU001360) to Adapter plate using (2) 10-32 Nuts 
(6019404). See Figures 7.

8. Install (1) Left Lower Hinge (WU001362) to head chassis using (2) existing 1/4 hardware 
saved from the old hinges in step 3 or use (2) new screws (000-507667-) and nuts (000-
918210-). NOTE: Leave hinge loose so bezel will install easier. See Figure 8.

9. Install (1) Right Upper Hinge (WU001364) to Adapter plate using (2) 10-32 Nuts 
(6019404).



11

June 2009 Part No. 940023 Rev A

10.  Install Right Lower  Hinge (WU001366) to head chassis using (2) existing 1/4 hardware 
saved from the old hinges in step 3 or use (2) new screws (000-507667-) and nuts (000-
918210-). NOTE: Leave hinge loose so right bezel will install easier.

11. A. Disconnect data and power cables from the back of the printer, Figures 9A and B. 
Discard data cable.

B. Remove printer.

C. For Clamshell only, remove and save the latch from the printer bracket. Figure 9C.

D. Remove and save the copper spring from the printer bracket. Discard two screws.

E. For Tear Bar, remove and save the slide rail from printer bracket. Save the (3) screws.

12. For Clamshell only, install (1) Printer Bracket using (1) #8 screws (6005909) and (1) #4 
screw (882872-015). Figure 10. See Table 1 parts list (item 6) and Figure 1C layout.

13. For Tear Bar only, install (1) Printer Bracket reusing (2) of the screws saved from the slide 
rail and(1) #8 screw (6005909). See Table 1 parts list (item 6) and Figure 1C layout

14. For Clamshell only, install printer latch (887650-001), saved above, onto the new Printer 
Bracket using (2) #4 screws (882872-015).

15. Install copper spring (883757-001), saved above, onto the new Printer Bracket using (2) #8 
screws (000-918935-).

16. For Tear Bar only, install slide rail, saved above, onto the new Printer Bracket using 
(3) screws (000-918935-).

17. Install (2) Large iX Brackets (890997-001) inside the electronic head using 
(4 per bracket) #8 screws (6005901). Figure 11 shows the bracket completely installed. 
The second bracket will mount the same on the opposite side column.

18. For Clamshell printer only, remove the existing printer gasket from the printer and clean off 
all gasket residue.

19. For Clamshell printer only, install (1) Printer Gasket (888687-001).

20. A. Reinstall printer.

B. Reconnect the existing power cable to back of printer.

21. Lay the new Main Bezel (WU000544) face down on a flat surface, Figure 13. Use protec-
tive pads, etc., to ensure that the front of the bezel does not get scratched.



12

Part No. 940023 Rev A June 2009

22. A. On the old bezel, remove the Sales Display (including glass) by removing the
(8) screws Figure 2A. On the new bezel, make sure display gasket is pushed
down/sealed properly, then install the glass and display onto the new bezel reusing 
the hardware. New #8 screws (916760) provided as needed. See Figure 14. 

B. Connect the PTS (grade select) switch cable to the Sales Display J3 and 
connect the display data cable to J1.

C. Connect Backlight cable to the backlight connector from the Sales Display and 
attach ground wire.

23. Install Main Bezel onto dispenser, upper hinge first then lower hinge, and tighten the nuts on 
the lower hinge. See Figure 11.

24. Install Right Bezel (WU000972) onto dispenser, upper hinge first then lower hinge, and 
tighten the nuts on the lower hinge.

From the Main Bezel harness, connect the cables as explained in the following steps:

25. Connect Printer Data Cable (888794-xxx) to the printer (route cable through the grommet in 
the chassis, then connect to printer).

26. Connect QVGA Cable (888798-xxx) to the iX board J20 (Port 1). 

27. Connect USB Cable (892139-xxx) to the “USB 1” connector on the iX Board.

28. A. Connect DC power cable (890680-003) coming from the bezel to the Y-jumper
Cable (WU001565-0001).

B. Connect the Y-jumper cable to either of the spare 2-pin connectors on the 24VDC Power
Dist. Board. 

Note: The other end of the connector on the Y-jumper cable is for the opposite side SPM
 when installed.

29. Secure the SPM ground strap and (the green wire ground from the ISB if side1) to the head 
frame reusing the hardware save previously. 

30. Disconnect/discard the Bit Bus cable from the iGEM board and connect the Display Cable 
(886486-xxx) coming from the (bezel harness/sales display J1) to iGEM Board (J15 Bit Bus 
A for side 1, or J16 Bit Bus B for side 2).

31. A. From the bezel harness, connect the Backlight cable (WU001117-0001) to the 
Y-jumper cable (WU001564-0001), then connect the Y-jumper to existing backlight

 “black and white” cables coming out of the dispenser’s firewall.

32. If installing the second side parts, connect DC power cable (890680-003) coming from the 
bezel to the Y-jumper Cable (WU001565-0001) previously installed at DC Dist board for the 
opposite side.



13

June 2009 Part No. 940023 Rev A

33. Connect Y-jumper cable (892369-002) to either of the spare 2-pin connectors on the 24Vdc 
Power Dist. Board and to both iX boards (6-pin Power). 

34. Connect DL/RS-485 cable (WU001085) to the iGEM board J25 and to both iX boards (J19 Port 
#3), then connect to the 9-pin connector at the vapor barrier potted fitting.

35. Connect Annunciator cable (890766-001) to both iX boards and to the iGEM board as follows:
The two connector end of cable (2-pin) & (4-pin) connects to iGEM board as follows:
P6 to J22 Buzzer A and P7 to J13 CAN.
The three connector end of cable connects to side 1 iX board as follows: 
ANNUN P4 to J18 Annunciator, P3 to J4 CAN, and P5 to J31 CAN.
Connect the other end with the two 2-pin connectors to the iX board for the opposite side.

36. Optional Totalizers: 

A. If totalizers were existing, remove the totalizers from the bracket saved in Step 3 and
 install the totalizers onto the bezel totalizer bracket. Use new Plastic Rivets (888352-001)

as needed. Discard old bracket and screws. 

B. Connect the totalizer cable 887695-024 supplied with the bezel to the totalizers and to
J6 on the iGEM board.

37. Optional Ethernet equipment: 

A. Connect the underground Ethernet cable to the Ethernet Switch J5.

B. Connect (1) Ethernet Cable (889960-001) to the Ethernet Switch J1 and
to the iX board Ethernet connector. 

C. Connect (1) Ethernet Cable (889960-001) to the Ethernet Switch J2 and
to the opposite side iX board Ethernet connector. 

D. Connect (1) Power Cable (890680-001) to the Power Dist. Board and
to the Ethernet Board.

38. Repeat instruction Steps 5-16 and 18-32 for the opposite side of the dispenser.

39. Bundle and tie wrap all cables where possible.

40. Ensure all cables are inside the head and bezel.

41. Reconnect AC power (pump control and lights) in the electronics head.

42. Close and lock bezel. 

43. Turn power on to the dispenser.

44. Verify SPM and dispenser operation. 



14

Part No. 940023 Rev A June 2009

FIGURE 2

FIGURE 3  



15

June 2009 Part No. 940023 Rev A

FIGURE 4

FIGURE 5



16

Part No. 940023 Rev A June 2009

FIGURE 6        

  Notes the locations for (5) #8 Nuts to Secure Adapter Plate on Narrow Model. 
 Wide Model (7) #8 Nuts in similar locations. 



17

June 2009 Part No. 940023 Rev A

FIGURE 7

FIGURE 8



18

Part No. 940023 Rev A June 2009

FIGURE 9A

FIGURE 9B FIGURE 9C

Data

Power



19

June 2009 Part No. 940023 Rev A

FIGURE 10



20

Part No. 940023 Rev A June 2009

     FIGURE 11



21

June 2009 Part No. 940023 Rev A

FIGURE 12



22

Part No. 940023 Rev A June 2009

FIGURE 13

FIGURE 14



3 Vista SPM Retrofit Wiring Diagram  

Non-Secure
Card
Reader

SPM          

850350-002

892141-001

iX
892139-002

Printer

888794-003

POSGateway

Ethernet RS 485

Ethernet 
switch

WU001085-0001

889960-001889960-001

888798-003

Soft Keys
qVGA
mono

24VDC

24Vdc
DIST

WU001565-0001

892369-002

890680-003

SALES/
VOLUME

886486-005 (narrow)
886486-006 (wide)

WU001117-0001 (AC BACKLIGHT)

Non-Secure
Card
Reader

SPM

850350-002

892141-001

iX
892139-002

Printer

888794-003

888798-003

Soft Keys
qVGA
mono

24VDC

890680-003

SALES/
VOLUME

WU001117-0001 (AC BACKLIGHT)

WU001564-0001

886486-005 (narrow)
886486-006 (wide)

AC

24Vdc

CAN CAN
ANN

24Vdc

24Vdc 24Vdc

ACAC

RS 485 RS 485

890680-001

Existing 
880566-XXX

Existing 
880566-XXX

USB
USB

24Vdc

OR

iGEM
ANNCAN

890766-001
ANN

Display

USB

Display

USB

WU001565-0001

Secure
Card
Reader

892069-001886486-004

Scanner

PTS

018-048042-HRN

019-048042-HRN

RHP
PTS

WU001617-0001

WU001565-0001

Secure
Card
Reader

892069-001 886486-004

Scanner

PTS

018-048042-HRN

019-048042-HRN

RHP
PTS

WU001617-0001

SIDE 1 SIDE 2

Totalizer

887596-0XX

TOT

ETH ETH



Part No. 940023 Rev A June 2009



INSTALLATION MANUAL

 
SPM Retrofit Kits for 3V Dispensers

Written by S. G. Martin

This manual was produced using Adobe® FrameMaker® and Photoshop®

Page design uses Arial Fonts

Copyright  © 2009 Dresser, Inc.
All rights reserved.
Printed in the United States of America.

Adobe® FrameMaker® and Photoshop® are trademarks of Adobe Systems, Inc.

This manual and the software described within are furnished under license and may be used or cop-
ied only in accordance with the terms of such license.

No part of this publication may be electronically or mechanically reproduced, stored in a retrieval sys-
tem, or transmitted, in any form or by any means, except as permitted by such license.  Translation 
of this material to another language without express written permission of Dresser, Inc. is prohibited.

The information in this publication is for informational use only and is subject to change without notice.  
The contents should not be construed as a commitment by Dresser, Inc. who assumes no responsi-
bility or liability for inaccuracies that may appear in this publication.

Dresser Wayne, Dresser, Inc., is located at 3814 Jarrett Way, Austin TX 78728.  
Wayne’s general telephone number is (512)-388-8311.  



Dresser Wayne, Dresser, Inc.                    3814 Jarrett Way, Austin, TX  78728 (512) 388-8311

Part No. 940023 Rev A June   ©2009 Dresser, Inc. 6/09

NOTE:  “This equipment has been tested and found to comply with the 
limits for a Class A digital device, pursuant to Part 15 of the FCC Rules.  
These limits are designed to provide reasonable protection against 
harmful interference when the equipment is operated in a commercial 
environment.  This equipment generates, uses, and can radiate radio 
frequency energy and, if not installed and used in accordance with the 
instruction manual, may cause harmful interference to radio communi-
cations.  Operation of this equipment in a residential area is likely to 
cause harmful interference in which case the user will be required to cor-
rect the interference at his own expense.”



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles false
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Off
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 0
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue true
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /ENU <>
  >>
>> setdistillerparams
<<
  /HWResolution [600 600]
  /PageSize [612.000 792.000]
>> setpagedevice


